

**UL International Services Ltd.**

美商優力安全測驗有限公司台灣分公司

Tel: +886-2-2896-7790 Fax: +886-2-2891-7644



Underwriters  
Laboratories Inc.®

Branch Office

June 28, 2005

Company: Onetouch Technologies Co., Ltd.

Tel No: 02-8647-1266

Fax No: 02-8647-1233

Attention: Ms. Evelyn Cheng (鄭麗雪小姐)

Subject: Report of file SV8699, project 05CA26458, CITS service of Impact Test, for Touch screen with model: CA1900. Please see appendix for test result.

Dear Ms. Cheng:

This Letter is sent on behalf of Underwriters Laboratories Inc. pursuant to the Corporate Services Agreement between UL International Service Ltd. – Taiwan Branch and UL.

The Report certifies the test samples were conducted according with the standard UL60950-1, Impact Test, Enclosure Push Test and Drop Test method. All tests were conducted by UL.

**Underwriters Laboratories Inc. neither selected the samples nor determined whether the samples were representative of production samples. The test results apply only to the actual samples tested.**

Test results as attached reports related only to the items tested. Should you have any question regarding the above, please feel free to contact the undersigned.

Very truly yours,

Reviewed by:

Johnson Wu  
Lab group leader (Ext.62207)  
Conformity Assessment Services  
UL International Services Ltd.

Luke C. Lu  
CITS Coordinator  
Conformity Assessment services  
UL International Services Ltd.

---

THIS MESSAGE AND ANY DOCUMENTS ACCOMPANYING IT IS INTENDED ONLY FOR THE USE OF THE INDIVIDUAL OR ENTITY TO WHICH IT IS ADDRESSED AND MAY CONTAIN INFORMATION THAT IS PRIVILEGED, CONFIDENTIAL, AND EXEMPT FROM DISCLOSURE UNDER APPLICABLE LAW. If the reader of this message is not the intended recipient, or the employee or agent responsible for delivering the message to the intended recipient, you are hereby notified that any dissemination, distribution, or copying of this communication is strictly prohibited. If you have received the communication in error, please notify us immediately by return fax and advise whether you have destroyed the original message or are returning it to us through the mail.

IF YOU EXPERIENCE A PROBLEM RECEIVING THIS TRANSMISSION, PLEASE CALL.

**UL International Services Ltd.**

美商優力安全測驗有限公司台灣分公司

Tel: +886-2-2896-7790 Fax: +886-2-2891-7644



Laboratories Inc.®

Underwriters

Branch Office

## APPENDIX

File No. : SV8699

Project No. : 05CA26458

Model : CA1900

Method : According to UL60950-1, Impact Test Method

Test result :

Material	Impact Area	Observations
Glass	Center	No cracking

It was not possible to access hazardous parts.

---

THIS MESSAGE AND ANY DOCUMENTS ACCOMPANYING IT IS INTENDED ONLY FOR THE USE OF THE INDIVIDUAL OR ENTITY TO WHICH IT IS ADDRESSED AND MAY CONTAIN INFORMATION THAT IS PRIVILEGED, CONFIDENTIAL, AND EXEMPT FROM DISCLOSURE UNDER APPLICABLE LAW. If the reader of this message is not the intended recipient, or the employee or agent responsible for delivering the message to the intended recipient, you are hereby notified that any dissemination, distribution, or copying of this communication is strictly prohibited. If you have received the communication in error, please notify us immediately by return fax and advise whether you have destroyed the original message or are returning it to us through the mail.

IF YOU EXPERIENCE A PROBLEM RECEIVING THIS TRANSMISSION, PLEASE CALL.